@o%ﬂoa@oo)@ooo S © b w OO@DOOODDUD@oaoc\@@@@\V

E)UOOO OCOCOOOOQUL :O S Do O oD o D o O o © O ©cecoceococeoo Qw‘

(=)
o
(=]
(=]
o
<o

00000

2 /o

%Tm@mmmmv@@@@@@_o @@@@@@@@@@@@@@mo@©@®®®L

eOOF ooooo ST O o O o O o o e o el Mo ac o o o O o0 o Qo 9 O Q9 29903999
@
E4

@
@
=]

SF-2200
WALL RACK

JIDHINAS®




PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

QTY

M10X80 SELF
TAPPING SCREW

e

M10X65 BOLTS
PARTIALLY THREADED

(e

M16X75 BOLTS
PARTIALLY THREADED

By

M16X65 BOLTS
PARTIALLY THREADED

QTY QTY QTY QTY QTY
1 . X2 2° X2 3 ° x4 4’ X2 5‘ X2
g e“ /3'
) ﬂ;
BOTTOM TOP % MOUNTING FLOOR PULL UP
UPRIGHT UPRIGHT ARMS MOUNTS BAR
QTY 7 QTY
} x2 . x2
SAFETY J-CUP
PIN
QTY QTY QTY QTY
B° x2 c° x8 D° x2 E° x4

M10X20
BOLTS
FULLY THREADED

QTY

c(\\

.L

M10X80 EXPANSION
SCREW SET

K.

QTY
x10

QTY
x8

G.

Sy

N

M10X70 EXPANSION
SCREW SET

QTY
x20

H.

M16
WASHERS

QTY
x12

M10
WASHERS




HARDWARE SIZING CHART

M8X70 QTY INSTEPS
EXPANSION 8 WALL
SCREW INSTALLATION
M10X80 QTY INSTEPS
SCREW 8
MI0X80 QTY INSTEPS
g)él;;é‘l;lelON D: ‘ mmm@m““ 8 INSTALLATION
QTY INSTEPS
M10X65
BOLT w 2 2
QTY INSTEPS
M10X20
oo || o |2 "
\ QTY INSTEPS
M16X75 ll
A | I 18 2
] QTY INSTEPS
M16X65 PULL UP
BOLT - ALTERNATIVE




O OO0 DDIDODDDRID
c|lO @ O e O o O o0 @O e O o (g

-5 ¢ bk
wé & 5 8
s
O
N =) = \\I‘U_|(10H \1_ — — — o A
= Sccooo- %m(.,(,/lwwl(‘(((\(((t(\< ) R
el
]
2

<
1
—
o
LLl
-
(70

T
-
S
m s
5 ~
< ®




N
P
LLl
=
N

>
-
1]
=
LU
(724
74

~
~ao
“u
S
-
~
~eo
~
~
~
~
~

Ol o o o
(€ L T

[8c o o @ © oo ODOO@OOOOOOO@OODOOOOOooooo@@@ |
FOOOOOOOO O © O 0o D oo oo [) QQQQQQQQQOQOQ 0000000 n\f

[y
©--' Opmm

00000

o]
-@_

(o}

Y -

i r
4 Y
c ~~ N\
’ LA !
m m ’ (il 1]
’ 4 1
: S g
o ¢ ol
! ' ! 7 !
1 1
4c o o o & @@oa@@@@@@@@@@@@@@@@@@@@@&@o@ @@mﬁmbf‘
000000000 00OOOOOOPPOO\O\E‘OQOQOQOMVQOQWV sSoo > S

al

WALL RACK

L
O
T
=
©




ASSEMBLY

~
G’ ~~"~ D
+ e
Sag : % 6
VoS o
3 2 O
| ° o
ol © ¢
- (o} _Q‘ﬁ 0 ?
o OIS el0 o
~_|1® “lo
§@ : o IMPORTANT
0 @
0 (é‘
“é |0 Assemble the rest of the rack as
I g% illustrated. Fasten with required
G0 ¢ 1) hardware. Instead of using the pin
o QL’L} you may alternatively use bolts (D)
o0 [2 to secure your pull-up bar.
|©
i
% atf? Once assembled you may begin to
¢ pt install the rack to your wall at your
% : U0 own discretion.
| 0 ®
@‘g o © Attach to the wall using parts (A or
0] j@ (,*,d; parts F). To secure to the floor use
0 o 90 the expansion bolt set (G).
. ® G D
0 o
O (
0 0 v
o (] o ()
O
of - 0 ©
(OD 0 @
o )] > © 0 o i O
0 6 |0 o
¢ )
0 0 © é v
o So 5610 0 @
o @ |©®
@ o|@
30 || ©
o|® o| @
i L
o|®
d
—=

@SYNERGEE' | WALL RACK




c Yo o 0 0o OO0 O DAL s OOO@OOOQOOOO@OOOE.@@@@\V
[eccoccoocoo OoOoQoQo@oﬂ[@ [« D 22D IDPD PO B 0D occoococcoo@]
~ - - v
o
o
o
=V 5
S >
Do o o cOOO OO 0000000000000 oo o |\
cecececeo O o O 0 O 0 O 0 O OO B B3P O 0O ©cocoocvooo )
[«
2 o
o (<]
o (=]
BB oV 2/

JIDHINAS®




PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

M16X80 BOLTS
PARTIALLY THREADED

QTY
x14

K.

M10X70 EXPANSION
SCREW SET

M16
WASHERS

M10
WASHERS

QTY QTY QTY QTY
1 ) X2 2 ) X2 4 o X2 5 ) X2
<, ]
& /}'
) 28
) 4 o
BOTTOM TOP W TALL PULLUP FLOOR PULL UP
UPRIGHT UPRIGHT BAR FRAME MOUNTS BAR
TY TY TY
6 . Qx2 7° Qx2 8 ¢ Qx4
\E

SAFETY J-CUP MOUNTING
PIN ARMS

QTY QTY QTY QTY QTY
Ao X8 Bo X2 c. X8 Do X2 Eo x4
M10X80 SELF M10X65 BOLTS M16X75 BOLTS M16X65 BOLTS an(;?')r(szo
TAPPING SCREW PARTIALLY THREADED || PARTIALLY THREADED [ PARTIALLY THREADED J FULLY THREADED

QTY QTY QTY QTY
F’ x4 G° x8 H . x28 |° x12

%
{ i y

QTY

L

. x8
l(\
f.'?,

M10X80 EXPANSION
SCREW SET

@SYNERGEE

WALL RACK TALL




HARDWARE SIZING CHART
N STEPS

B | =—n |8 "
i | nih | g -
ape | [ i | ‘2 -
aeee | [ 4 1
s | | 13
— T




O OO0 DDIDODDDRID
c|lO @ O e O o O o0 @O e O o (g

e ¢ o &
i _" 1 X —t
| =1
wd 8 & ¢ <
-
N
(@)
S L -
EesreeEmEms .5 s sssssssis ecrrwnnrnil o
—|
—
S

<
I
—
L
L
=
N

)
>
- L]
<
; %
< ®




[€¥ © & & ooooODOO@OOOOOOO@OOOOO@O@ooooo@®® .
_’oooooooo O © O 0O 0o o oo ol S QQQQQGQQQOQOQ ooooooo m\f

I

00000

o]
-.©-©'---

"G =@==={0

—
—
<
-
4
O
<
(s 4
=
<
S

4

@SYNERGEE

o OO oo oS0 SO
S o o o o o O o o oo eloas aco S O o o o O o Q o O + -

mmo®®®®®®®®®m®®®®®®®®®®®®&@o@ @@@@Lf«l

al

>
-
1]
=
LU
(724
74




ASSEMBLY
STEP 3:

oooeoooaol

00000

cocooooo oo |

5 il A IMPORTANT
0 o o
g ) Olo Assemble the rest of the rack as
ol © go illustrated. Fasten with required
0|® o|© hardware. Instead of using the pin
o2 08 you may alternatively use bolts (D)
og g@ to secure your pull-up bar.
0
0 :
092- H& If staggering the wall mount frame
X 7 " and pull up bar mount use extra
S @# M16x80 bolts (F) to secure through
0 : ol© the point where the Pull up bar
p g mount and wall mount frame
E D S o intersect.
O Q
@ o SO Once assembled you may begin to
gd) 98 install the rack to your wall at your
o| @ ®0 own discretion.
o o
0
o| @ g ol@ Attach to the wall using parts (A or
® e
G o 0 o parts L). To secure to the floor use
"o o8l the expansion bolt set (G).
0 0
0 0 o Qé
0 ool © ’|6
0 z o|O
|0 o
|0 L>
o|®
g@
A=

@SYNERGEE | WALL RACK TALL




SF-2200

u 95" EXTENSION KI1

m [ B
O \)
V) 0
0 W)
V) 0
o) A[o)
1)) 0
0)) 1))
(1)) 3}
0] oD
) N
J 1)

0 |
o] o]
0) ( 0D
C ( ;:
0) ( D

C
© 0 =
0 ALl

E b
N )
0] ( ,
o 60”_
i J%
2} e
(o)) (‘a/[/
Qt )
| © )
)] >
D OL
)] )
° ap
#)) )
) a)
0) )
I{2)
Q) ¢
0 7)
Q) )
," d)
o 1
. L




PARTS LIST

O\
\ \0\

AN
UPRIGHT
EXTENSTION

QTY 2 QTY
X2 ° x4
M10X20
BOLTS
FULLY THREADED

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

3 QTY
e : x4

M10

WASHERS

BOTTOM
UPRIGHT

TOP
UPRIGHT

H A R Dw AR E R E Q U I R E D (FROM EXISTING RACK | NOT INCLUDED)
"‘x QTY QTY QTY QTY

" ©

M10
WASHERS

(&m

M10X20
BOLTS
FULLY THREADED

HARDWARE SIZING CHART

gncl)?)T(zo ‘ QTY INSTEPS
- — 4 1-B
1o QTY INSTEPS
WASHER ‘ 4 'I — B




O OO0 DDIDODDDRID
c|lO @ O e O o O o0 @O e O o

mo & o &

2m @ Dw 3

—
<
O
7L
<
LLl
=
7%
LLl
-
L
O
(0 4
e
-
=
=
N
N

0]

<
I
—
L
L
=
N

@SYNERGEE

>
-
1]
=
LU
(724
74




	Synergee SF-2200 Wall Rack Manual 2024
	Synergee SF-2200 Wall Rack Tall Manual 2024
	Synergee SF-2200 Upright Extention Manual 2024

